F.o
L

DFAM
DONGFENG TRACTOR

Illustrated Parts Catalogue

DFM 254s DFM 304s



-2

()

N

o LA

|

10,

'l“)

[

13
4.

16.
{7,
I8,
19.

CONTENT
I I A FIlter. e

(A e i 14 Radiator

Ui |-'\i L\'m 5L P D
AT AR LAY L8 Throttie Control Mechanism
FEAOVE R Cluteh
L L P raimIE

O S S S8 (7Y Frong Dri-ving ( Miche e
AR GRS 304 31,0044 Differential (3043 1.014A b
A A R (234D.31.02288 1) Front Drive Axte (25412.31.022 Assembiy)
[ 2 Y ,E&J}BZ (/’-;UZH’-‘-E)I{) Front Drive Axle (Left Side-Slawdown). o
S SN R R O ) Front Drive Axle (Right Side-Slowdown)

£ 1) il £ -k FransmISSION SHATl e
JERAAY R (2540360010 Universal JOINL L o i e
A R L GearbOX (A e e
AU I Gearbox (B R
[ B G0 Synchronizer L e

T LA Bl Pt MeC i sy
IO Rear Axle (A) ... TR
h TR Rear ARTE (B o

RV Differential Lock ..o FUUTUROUTER R
e PRFA R Flanl Trammission
rﬂ( AN FER BB Full Hydraulic Power Steering Gear

D) PO
's} f.:)M*fi Ll Transfer Case

||n '\,l,JIJZS"}T}l‘S’ E|_l I'LN l)i‘:;\ Brake

LAl e 2l FU R L Brake Control Mechanism



BEAR BLRY Seat
WEFTAI R Sunshade oo

Py s M0 Folding Safety Frame ... ...,

AN TK‘?\‘ )% Hood and Panel

}E‘ A -L 4
CELA

7MY Electrical System
FJk Toolbox
"’f’k‘r"lﬂ'iﬂ ELEE Fuel Tank

............................................... LI I I

Hu 345345 8 % Foot Rest And Mud Shields ..o
I 5 e 55 0 B
F At g AT 5Ll Swing Drawbar Frame ... ...
LAY Hydraulic Power Lift ...,

I

B

{EU /J\- . f’ln_. fm

MR

X

ELEL

2 1% Suspension Mechanism

Hydraulic Oil Distrobutor ..........

................................................................

E & A Oft Pump, Filter, Pipe and Fittings ..o, e U

V% Frant Batance Weight ...

B B CTkIR D Front Wheet (Industrial Tyre)
O 405G SRk Front Drive Wheel ... ... ...

W s EE Bk Drive Wheel
Tl

F

H«FL

hk

Rear Wheel (lndustrial Tyte)

79

89
92
95
97
101
104
107
109
R
L13
115






ZEIEER B Ale Filter (Dry Type)

L% Part No. & standard code

RN IAR

Name & Specifications

it Quantity)

ARAE

Remarks

200.00.101
GB5783-86
GB93-87
GB6170-86
254G2.10.011
200, 00. 0131
200.00.014
250D.10.102

HE AR )
WIS ME X 25
HE 8

R EIMB

7 B R A
B0 kAR

+ 4

HE(A

Clamping piece, bracket
Hex. head bolt M8xZ5
Spring tock washer 8
Paper gasket

Atr filter braciket

Air hilter

Clip

Alr rubber pipe

|
|
]
!

1
I
2
i







RS A

TS LA
Lt Lc
T A r]"l_

Radiator

GB5783-86

0y Ser No 48 5 Part No. & standard code R N Name & Specifications O Quantity] %7 E Remarks
] 200.13.304-1 R Upper water hose [
2 1R38870-1999 W (3551 Clip (35-51) 4
3 254(2.13.013 A LY, Radiator ]
4 I i Net |
5 254G2.13.0i4 SARER R AT Crosspiece 1
6 GB97.1-83 Ui 8 Plain washer § 6
7 GB93-87 B Sprirfg fock washer 8 6
8 GR6170-86 [ HIRES "Hex. nut M8 4
9 JB8870-1999 ISR (10-16) Clip (10-16) 2
10 254(2.13.013 i ACHT compensate tank |
I GB5783.-86 [ M8 X 20 Hex. head bolt M8x20 6
12 254(52.13.012 il sz AR oA Bracket |
13 (GB6170-86 PELE W6 Hex. outt M6 1
14 GB93-87 B 6 Spring lock washer 6 |
15 GR97.1-85 HE A Plain washer 6 |
L6 200.00.302-1 I~ Hl 2K e B Lower water hose i
17 GB6170-86 W ME0 Hex. nut M10 2
I8 GRY93-87 g 10 Spring lock washer 10 2
19 GB97.1-85 HiE 10 Plain washer 10 2
20 200.00.303 AR IR | securing rod. radiator t
21 B 36 X 20 Hex. head holt M6=20) [




HE=UR
_ li‘.—?_'; <
&R
Exhaust
Pip
e

1L




Exhaust pipe

I %) Ser. No.

ft % Part No. & Standard Cord

Name & Specifications

O Quantily

il

Remarks

[P T N R —

s

L

200.00.021A-1
GGR93-87
GR6170-86
300.22.101
200.00.201-B
GR5783-86

TR R
HE Al o
g 8

BT M8

HE U R 2R
B T

s MEx=25

Exhaust pipe (Silencer)
Spring lock washer §
Hex. nut M8

Paper gasket

Exhaust bent pipe

Hex. head bolt M8x23

I
3
4

]
4

_6_.



|

" - s oo
".I':l' - EE L//JJ\ '/_{:I { A MRt
'Hl'd / ‘[ PRGES : e \- / 4 z\\.ﬂ[ { E_t:\r\ _/",j‘k_(

9~ o S22
/ﬂ
10 // 9 8 Fi




T TER AL B Throttle Control Mechani

bioser.No,

{8, Par No.& Standand Cord

P K

Name & Specifications

o Quantity

il

Heimnarks

254(2.20.012
GB97.1-85
200.20.134
254G2.20.028
GB91-86
20020.012
G135782-86
GB93-87
(B6170-86
GB6170-86
GB5782-86
254(2.20.021
254G2.20.111
GB97.1-85
254(i2.20.110
GB91-86
GBY7.1-85
200.20.013
GBS5783-86
200.20.023
GBY3-87
GB97.1-85
GBR93-87
300.20A.110
GB5783-86
254(:2.20.020

%HH‘HWLL‘ %
6

B
Jl’f*")rx-’r|"|-"“‘- T
2

L’.’%-UM v 4\ RO
R A2 VG230
g6

BAREM6

MG MY

PR MOX63
AR R N SR et
T R 1]

A 10

SRR

2. 520
41L|—:f;] 0

IS i A1)

WA ME % 30
BB T
A 8

Al 3
HAE g

e

T M8%35
Ty e g G f

Throttle Pull-rod

Platn washer 6-140HV
Rocker arm

Pedal axes weldment
Sphit pin 2x16

Pull-rod

Hex. head bolt M6x30
Spring lock washer 6
Hex, Nut M6

Hex, nut M8

Hex. Head bolt M6x653
Pult-rod

Decompressor handle
Plain washer ij)—l»’l(]i--i A%
Plastic handle

Split pin 2.3x20

Spring tock washer 10
Pedal weldntem

Hex. head bolt ME8x30
CGernel-board weldment®
Spring lock washer 8
Plain washer 5-140HV
Spring lock washer 8
Collet

Hex. head bolt M8x33
Pull-thread, hand thratle

!

LURY DD o e

| SN T W N e

S — o

_— e —




M TR B A Throttle Control Mechanism

“i g _
>4 SerNo.| 18 Part No.& Standand Cord PHR A B Name & Specifications FO Quantity 7710 Remarks
27 320011 SR Friction disce 2
28 254(2.20.026 LR S i Braccket, joy stick !
24 254.02.20.025 AN Steering sleeve I
30 254G2200116 e 7Nt Jay stick [
3] 300204015 T Kb oo 1 Hand lever . ]
32 (313923-88 'I:i' MO Hex. Head bolt M0 1
R J00A 20017 ¥ ) Rl Rubher band ]
3 254220115 itk Pull plate 1
15 254G2.20.117 il o R Plate of lixed clip ]
36 GRO7.1-85 7 Lt S Plain washer 5-14014V l
37 300.20.101 PN Biy washer 2
3R 1300.20A.105 filfe 2 iy Dise spring I
34 GB95-85 HE T Spring lock washer 10 !
0 Gi36181-86 S SR Plex. nue M0 4
11 GB9T1-86 172 5x28 Split pin 2.5%28§ !




LR Clutceh




:‘2‘1 ,%_5% M Cluteh

7% Ser. No.

105 Parl No. & Standard Cord

Name & Specificalions

FE Quantivy

el Remart s

La b

N o T Y

~O 2D

to

I
e

-

I3

14

300.21.013-2
28021102
GI36171-86
GR5781-86
280.21.103-4
28021104
300.218.012-2
280.21.105
280.21.106
GR93-87
GB35783-86

280,210,114
280.21.110
300.37.180
(:B65-85
GBY3-87
300.37.131-)
GB5783-86
GB93-87
GRB119-86
(1B5783-86
GRBS782-86
GI35782-80
230.21.116-]

I Im“l ?T_ PJ I, 1]]

)\iy,][ 1. D fif.
[iillj mﬁ%&’ﬂ:fm

L e L

T T 6t

i 10

B2y M) 045
43 BT Ak 688713
Oy B AR
O3 B R
gL
TRET Mex16
5 6

i B

IHfe M12%35
gl 12

i B1Ox22
MK M 10x40
Wke MI0xI]
a4 M10%125
Ly g A

Driven plate, main cluteh
Pressure plate. main clutch
Fine thread hex. nut Mi0x=!
Flex. head bolt M10x1%25
Dise spring

Fixed pressure plate, clutch
Driven plate,  PTO clutch
Pressure plate sub-clutch
Clutch cover

Spring fock washer 10

Hex. head bolt M10x4d35
Release bearing 688713
Release bearing seat

Return spring.release bearing
Protecting plug, screw hole
Srew M6x16

Spring lock washer 6

Cover, inspetion opening
Hex. head bolt M12x33
Spring lock washer 12
Parallef pin B10x22

Hex. head bolt M10x40
Hex. head bolt MI10x115
Hex. head bolt M10x125
Sleeve, clutch shaft

|

I e N e

bt
[=a T

o oa G[\J,_._

IS B S L

RN

11~



e

EE 2R

Cluteh

[R5
h

Yi Ser. Nao,

4 Part No. & Slandard Cord

AL

Name & Specifications

FOIE Quantity

il Remarks

20

2540221104
254G2.21.102
280.21.015-1
J00.21A.147-2
GRB5783-86
254G2.21.016
300.21A.148
(iB91-80
GR97.1-85
254G2.21.018
GB&79-86
TBE79-86
300.21C 131
GBRY93-87
CR5783-86
280.21.122
300.21C 133
GRBGLT70-86
280.21.11
254G2.21.014
254G2.21.106
254G2.21.103
GREB2-86
254G2.21.013
280.21.108

2 i e VA

I Al

P KA 4

Fr ¥

|||l.>I ;f_,x% M10x25
CAF SR G AT

K H- W e

’IE|‘:|-1 3x25

fE 10

J R s

T 8x40

F1 5x40

B O TRAR

B 6

ﬂ""'f H* M6x12
..... M IAS 2

‘UL" R d

M E MG

Ay

S F AR

R X

IR

G4 B10>30

I RNR U e aE

[_LJ I H(Jm {

Cluteh case

Pedal Cover

Cluteh pedal

Extension spring

Hex. head bolt Mi0x25
Support Frame

Rod clevis

Split pin 3x25

Plain washer 10
Rocker

Slotted spring pin 8x40
Slotted spring pin 5x40
Board far safely switch
Spring lock washer &
Hex. head balt M6ex12
Safety switch bracket
Adjusting bolt

Hex. nut M6

Release fork

Release shaft, clulch
Rod clevis

Rod

Clevis pin with head B10=30

Short rod
Adjusting bolt

i
!
I

4

—_ — g = —

Lad

_12_



Rt _BZ Clutch

Fr Ser, Nou |05 Part No. & Standard Cord R b R A Name & Specifications R Quantity | %71 Remarks
31 280.21.107 A3 B RF 7] iy 91 3 Return spring , refease lever 3
32 254G2.40.128 HIP P TR AT o B Lining of Patrol |
53 254G2.21.105 R Support Board 1
54 GB6170-86 g EE M2 ' Hex. nut M 12 ]
53 GB6173-86 MR M 0% Fine thread hex. nut M= ] 6
56 280.21.113- SHEATT . Release lever 3
57 280.21.109-1 FE il . Pin shaft 3
58 300.21B.132 AR By _ Adjusting shim 2
39 300.37.154 -4 Parallel pin 2
60 GB1153-86 Angle grease nipple 45° M6 1

-13-



HL%%%L . Frame

.__14_



Pl R

FLEE AL Frame

J'j*'. II SerNo.

£05 7 Part No.& Standand Cord

BB R T

Name & Specifications

b
o

it Quantity

it

Remarks

Lot o

D
17
18
19
20
2]

&

GRY3-87
GR35TH83-86
2540G2.3G.117
23413.30.021
250.36.103
25050012
GB6170-86
(iI397.1-85
250530102
25030122
2540D30A.012
234G230.013
1136170-86
(;!:1()1?(}—86
GB5782-86
G1393-87
GR3783-86
234G2.30.118
GB3T783-86
(GR93-87
2540230011

e fE12
FEFEM 2235
A KT
H

SO

Aot EB T8 47

)gl

||| f{ I’l, ' {W\ HI /\”H':

Y GFMG

4?“ &6

& ik

E b L ik
WE TR 2R
{re i ARt
QRN 12

N H VAN

IR M 2 x4

o

BEFEM 16243

A ACHT S B
I AT M8 > 20
i [?18

’ 'Illl—_l/\,[l

Spring Lock washeri2
Itex head bolt M12x33

Lefl bracket of water tank
Batiery braccket assy

Batrery defending plate
Battery clamping plate assy
Hesx nut M6

Plain washert

Ratlery clamping balt

Hpper battery defending plate
Agsistant weight support
Frant bumper

Hesnut M12

Hexut M16

Hex head balt M 12245

Spring Lock washeri 6

Hex. hicad bolt M16x45

Right brachket ol water tank
Hex.hcad bolt M8=20

Spring fock washer 8

Frame

20
6
l
]
|

6

Led




AUOREIHT R EE (93 Front Driving Axle (middle)

—16—



bk  BTBEBUEFAR (P Front Drive Axle ( middie )

17 5 Ser. No. | fU % Part No. & Standard Cord L4 H L B Name & Specilications s Quantity %l Remarks
24 304.31.221-1 b Rear pedestal bush l
25 (iB3452.1-82 OMIE 69%2.65 O-ring seal 69%2.65 ]
26 304.31,126 T3 S AR Gasket for end caver |
27 25413.31.127 f5 & e 2% End cover of rear pedestal I
28 GI33452.1-82 OL4E 48.7x3.55 {-ring scal 48.7x3.55 1
29 GRos3-87 e JE g Spring lock washer § Al
30 GB5783-80 B MB=25 Fex, Head bolt M8=25 4
3t 304.31.128-1 IENAERE Gasket for Upright shaft housing 2
32 GB5783-86 R M10x33 Hex. head bolt M10x35 20
33 GR9I3-87 I8 00 Spring lock washer 10 20
34 304310031 Bl N A& Ol dipstick !
33 GR5783-86 B M12%35 Hex. head bo!t MI2x35 16
36 254G2.31.105 ik 2 [REiEe Left half shaft housing |
37 GR3452.1-82 O BE 160#3.55 O-ring seal 160x3.55 2
38 304.31.117-1 A Eh AR R Shims for main drive case 241 twosel | ]‘zm.t,ﬂupﬁgﬂ _
Mwoy pes For eacl size
39 304.31.014A AT Sl Differential assembly ] With tour Planet gear
40 GGB119-36 9 A10x20 Straight pin A10=20 2
4] 25442.31.108 A5 - HhAE Right half shalt housing |
42 GB119-86 5 AL0x16 Straight pin A10=16& 2
43 304.31.118-] ikl Vent plug I -
44 304.31.119 i Vent pipe 1
41 254D.31.234 FEIGELI Power steering ram bracket i

—17-



AT RS B () Front Drive Axle ( middle )

¥4 Ser. No. ¢ 8% Part No. & Standard Cord SRR Name & Specifications £ Quantity %l Remarks

] GB5783-86 I M6x12 Hex. head bolt M6x12 4

2 GB93-87 6 Spring lock washer 6 4

3 GRBI[152-89 AR M10x1 Grease cup M10x1 2

4 304,31.019 T & i s 28 &1 End cover of front pedestal I

5 304.31.122 g i Ay End cover pasket ]

6 GB6170-86 R M6 Hex. nut M6 4

7 GB93-87 #1516 Spring lock washer 16 4

8 25412.31.220 T & s Front padestal |

9 GI327-88 WAL M 16265 Hex. head holt M16x63 4

10 304.31.219-1 HI & Wa 22 Front pedestal bush 1

I 304.31.123-1 W3 F Shims for front swing axle t4A one set ‘gﬂﬁﬂl{l%l}# .

e pes For each sive

12 GB3452.1-82 OUEE 65%2.,65 O-ring seal 65%2.65 !

13 7B T32003-88 Wil # 7 24 Casing cap . 1

14 GR5786-86 BEHE M12x1.5x35  Hex. head bolt M12x1.5x35 8

15 GB93-87 ihE 2 Spring lock washer 12 24

16 304.31.124-2 T 43 ity Front swing axle |

17 (iB3452.1-82 QUL 69%3.55 O-ring seal 69x3.55 }

18 304.31.116-2 Bt Main drive case N

19 200.38.024 TRt M 9 5 Rl Oil drain plug 1

20 T 112.37.149 A s AR Combined seal washer . 3

21 304.3 1.125-1 SR s B Shims for bearing scal 140l one set ) 1?&%*‘#‘ 1"%'2)# .

Mwer poes For edcn size

22 254D.31.022 L EhEHEST Y RORE Bevel drive pinion assembly 1

23 254D.31.222 fri 0 Rear pedestal 1

— 18-



FEERL Y (304.31.014A )

Differential Assembly (304.31.014A)

— 19—



RIREI#F MAl (304.31.014A ST 4) Front Drive Axle ( 304.31.614A Assembly )

; 84 Part No. & Standard Cord P HR R Name & Specifications B Quantity | 771 Remarks
] (iB297-84 7R 2007109 Taper roiler bearing 2007109 2
2 GR5782-86 B8 MEXS0 Hex. head bolt M8x50 4
3 304.31.206 WA S H Lock washer for crown gear 2
4 304.31.207 0 Eh AR S Crown gear |
3 304.31.2104 EE i Half shaft gear washer 2
6 304.31.211A TS T Half shaft gear 2
7 GR119-86 . 1 Ag=20 Straight pin A%x20 2
8 304.31.235 IO R AR Lefi differential hotising 1
9 304.31.208A R A Planet gear shaft 2
10 304.31.205A PRSI A Planet gear 2
11 304.31.209A ITH sy Planet' gear washer 2
12 GBI19-86 HT A8x35 Straight pin A8*35 2
13 304.31.236 AT FE MRS A Right differential housing 1

_..20_



RSN R AR (254D, 31,022 H0F)
[ront Drive Axle(254D.31.022 Assembly)

- -



R IRET MY R (234D.31.022884F) Fromt Drive Axle (1254D.31.022 Assembly )

Frese Ser. Noo i {8 % Pant No. & Standard Cord TN R Name & Specifications | # At Quantity it Remarks
i GB91-86 75 32%50 Split pin 3.3%50 1 ' :
2 304.31.223-1 8 )z ) Castle hut 1
3 304.31.224-1 e Adjusting shins '] one st ALY
. e pes for each qive
4 GR3452.1-82 OJEIE 23.6%2.65 O-ring seal 23.6x7.65 i
3 304.31.225-1 BENHEL S s 8 Oil-seal seat i
6 1HG4-692-67 AN SD35256%12 Oil-seal SD35x56712 !
7 GIB3297-84 iR 2007106 Taper roller bearing 2007106 1
8 234D.31.227 3wy (B 4 O 4 Beve! drive pinion I
9 GB3452.1-82 OJEfE 85%2.65 O-ring seal 83x2.65 |
0 304.31.226 Az EhEE s A Bl Bearing seat H
I GB297-84 ik 27306 Taper reller bearing 27306 t
12 GB3452.1-82 O 80%2.65 O-ring seal 80x2.65 I

N b



FTBKEN A B A CAr /i is)
Front Drive Axle(Left Side—S]owdown}

_23_



WA B (EIMIE) Front Drive Axle ( Left Side-Slowdown )

Fr %y Ser. No.

{¥% Part No. & Standard Cord

LR A LR

Name & Specifications

LR Quantity

%Il Remarks

L9
20
21
23
24

GB6176-86
GB93-87
304.31.179
GB5786-86
304.31.101-2
[1G4-692-67
HG4-692-67
GR5783-86
GB93-87
304.31.104-3
G1276-89
304.31.102-2
304.31.103-2
304.31.132-2
GB276-89
304.31.105-1
304.31.228-4
GB119-86
304.30.130
304.31.217-
GB301-84
304.31.131-2
304.31.140
304.31.107-3

B MIBx LS
O 18
AT

T2 AE M18x1.5%35

S Ef i

Sl Ws0x72x7

L PDS0x72x12

BE 4 ME0*30
1o

106 217
ik 209
Tt 1 o el
B Eh A A

FReUE I

SR 207
el
P IR e
iy A10%28

& Tl i

A

B A

M B106

o

AL 4 A

Hex. nue MIBx1.5

Spring lock washer 18

Stud

Hex. head bolt M18x1.5%35
Drive shafi

Oilseal W30=xT2x7

Oilseal PD50xT2x12

Hex. head belt M10x30
Spring lock washer (0
Prrive shaft cover

Ball bearing 209

Fixing ring of drive shatt
Drive shaft sleeve

Crown gear of final drive
Ball bearing 207

Gasket for drive shaft cover
Left final drive hiousing
Stratght pin A10=28

Felt washer

Final drive housing bushing
Thrust ball bearing 8106
Bevelpinion gear of final drive
Spacer

Upright shaft

RN I S )

M3 g

20

I . S Upui ey SO S |

—24—



b AUIEEIEr R R (il &Jﬁf) Front Drive Axle ( Lelt Side-Slowdown )
£kt Ser. No, | {84 Part No. & Siandard Cord 12 AR LA Nanme & Specifications BB Quantty] %31 Remarks

23

B
=

T e s I
R o B

S~

L T
Led B

[P ) boobaa tad ey
[T I o

=
-

4
42
43
44

43

46

GRZ70-89

(G133452.1-82
304.31.037-2
12.37.149
200.38.024
GBit52-89
254D.31.201
304.31.202-1
(GGi35783-80
(GBR93-87
GB37T85-80
(GB3452.1-82
30431.1H1-3
(iB3452.1-82
304.31.133
GB276-89
304.31.138
304.51.410-1
304.51.712-2
304311131
2340231103

/|\ »ﬁn f

OTF #] 56
TR R

o) & ;i‘l%“ %

g Jr £ l' InI)J

§ o R

A _-|IH~‘ M1 0>< 1
S B
WG A o) P e

- i s

Q2R 85=2.63
|1|| |1,«f ,./I lwi” &-J}l
-|[|,e-5.':.\ b1

St

Bl I

L1
=
i

Ball bearng 305
Adjusting shims for Anai drive

O-ring seal 562265
Lower bearing cover

Combined seal washer

© Qitdrain plug

Cirease cup ML= |

Left steering anm
Steering arini bushing
Hex. head batt M12=35
Spring tock washer 12
Hex, head bolt M10»23
al 34.522.65

Upner bearing cover

O-ring s¢

O-ring seal 83=2.65

Adjusting shims for the first'drive
Ball bearing 111

Lock washer

Blacking ring of upnghr shaft
Adjusting shims
Driven bavel gear of tha first drive

Upright shaft housing

]
| 45 one set

[
t

| #1 ane sel
t

5

1
J
141 nne set
P
1




2 BUIR B MR R (A ) Front Drive Axle ( Left Side-Slowdown )
ey Ser, Moo b 8% Part No. & Standard Cord 2R AR Name & Specifications W Quantity|  #iIL Remarks
47 GB119-86 W A10%20 Paralle] pin A10x20 1
48 304.31.129-1 ife)fG 5 s i85 Driving bevel gear of the first drive ]
49 GB276-89 Hhak 208 Balt bearing 20% 1
50 254G2.31.106 EX' Half shaft i
51 254D.31,120 N TENE Left steering trapezoid anm i
52 300.31.026 FEE kL B ALY Linkage ball joint (Left) i
S3 GB6173-86 1 Mi6x1.5-4  Hex. thin nut Mi6x1.5-Left i
54 254G2.31.110 BT Steering fie rod I
55 GR6173-86 BEHE MI6=1.5 HMex. thin nut Miéxt.35 1
36 300.31.027 P B A(EY  Linkage ball joint (Right) {
57 GB6181-86 BEEF M12 Hex. thin slotted nut M2 “2
58 GB91-86 4 3.2%22 Spiit pin 3.2%22 2

—26—



HT SRS AR N AR

Front Drive Axle (Right side-Slowdown)

ey | WD
%%%_E% ﬁ%(&%TI;

vl i

49/ 48/ 47/

~27~




AIREIFT B (HiEEE) Front Drive Axle ( Right side-Slowdown )

74 Ser Nol b Y Part No, & Standard Coed e K R Name & Specitications BOR Quantity! il Remarks
z GB6176-86 WA M1821.5 Hex. nut M18x 1.5 2 )
2 GRY3-87 i 18 Spring lock washer 13 6
3 30431179 JEF Stud 2
4 GB5786-86 BEFE MI8x1.5%x35  hex. head bolt MI8x1.5x35 4
S 304.31.101-2 i shmy Drive shaft ]

6 HG4-692-67 A Ws0x72%7 Oil-seal Ws0=72x7 2
7 HG4-692-67 AV PDRSOx72%12  Oilseal PDSOxT2x12 2
8 GB5783-86 I M1O%30 ex. head bolt M (=30 20
9 GR93-87 H 0 Spring lock washer 10 26
0 304.31.104-3 =) 3% Dirive shafl cover ol
i " |GB276-89 7 209 Ball bearing 209 |
12 304.31.102-2 H 25 b R s Fixing ring of drive shaft * 2
13 304.31.103-2 Wt sl Drive shaft sleeve ]
14 304.31.132-2 il WU S Crown gear of final drive |
15 GR276-89 Shk 207 - Ball bearing 207 1
o 304.31.105-1 )l s 4 Gasket for drive shaft cover I
17 304.31.216-4 TN e A AR Right final drive housing I
18 GB19-86 5 A10%28 Paralfel pin A10%28 2
19 304.30.130 SERTIe Felt washer I
20 304.31.217-] P A M4 Final drive housing bushing i
21 GB301-84 fth A% 8106 Thrust ball bearing 8106 !
22 304.31.131-2 Al E S e Bevel pinion gear of final drive 1
23 304.31.140 =By Spacer 1
24 304.31.107-3 AT Upright shaft 1

SRS



TR B IS Front Drive

Axle { Right side-S

Slawdown )

ar. Mo

MR Part Mo, & Standard Cord

2 N

Name & Specifications

£ Quantity

il Remarks

GB3276-89
304.21.139

(133452.1-82
3043101372
12.37.1449
200.38.024
IB1152-89
304312152
304.31.202-1
(135783-86
GRO3-RT
Gi35783-80
(iB3452.1-82
304310 11-3

(3B5452.1-82
30431

33

(iB276-89
30431038
304.31.110-1

J04.31.112-2

304310134
234G2.31.103

s 305

2 g

SR 2 L b
xw M0

BT MI10=25
CHT

J-— .f._.- I

OIEH #2.65
AR A e Ly
Al o
WA

ERTIREE

M e ik | i
I-J"r".l Alk )'\' ;L]

J'llljf s

- £
TR A

3455263

SR S

Ball bearing 305

7 Adjusting shims for final drive

O-ring seal 56%2.65

Lower bearing caver
Combined seal washer

Ol drain plug

Grease cup M10x]

Riglt tinking arm

Steering arnt bushing

Hex. head bolt Mi2x35
Spring lock washer 12

Hex. head bolt M10=23
O-ring seal 34.5%2.65

Lipper bearing cover

Goring seal 85%2.65
Adpusting shims for the frst dovve
Ball bearing 11

Lock washer

Blocking ring of upright shaft
Adjusimg shims

o

¢ Diriven bevel gear ol Lthe fivst drive

Lipright shaft housing

|
[ one set

!
i
!

1711 one set

!

5

l

141 ane ser

TALRLR %2 1y

Two pes for each size

Twir pes Lor each size

AR R 2

Twa pes for each size

_29_



g BIWKENHE R (HIUWEE) Fromt Drive Axie ( Right side-Slowdown )

13757 Ser. No. | /% Part No. & Standard Cord | 465 2 3045 Name & Specifications o Quantity|  %7F Remarks
47 304.31.1209-4 Ualaf44 &) 885 Driving bevel gear of the ﬂrst drive ]
48 GB276-89 Sl 208 Ball bearing 208 |
49 . 254G2.31.106 e b Half shafl }
50 254031121 T R A Right steering trapezoid arm |
51 GRI119-86 1 A10%20 Parallel pin A10%20 2

—3fi.-



Lah8l i Transmission shaft

=31



BB KR Transmission shaft

¥ 4) Ser. No.

L5 Part No & Standard Cord

YA AR

Name & Specifications

B A Quantity

Fil Remarks

[ P i

o
I
12

-

e

14

16

18
19

234G2.36.012
304.36.015
304.36.103
304.36.014
GB6170-86
GB93-87
(iB5783-86
GR5783-86
GB93-87
234(G2.36.102
304.36.114
254G2.36.011
(GB879-86
254D.36.011
254G2.36.101
GB3452.1-92
254D.36.102
25413.36.101

|GBS783-86

B A
R4l b 4848 %

R X TN
4 TE M8
o

PRFE MB8x20
U M 020
I 10

AERF RN
R
JE AR AT
i §x40

J3 TG,
4 515l

OB 82.5%3.53

Sh
AT

BT

UEH M8§x45

Front housing

Hoop @48

Seal sleeve

Hoop D53

Hex. nut M8

Spring lock washer 8
Hex. head boll M8%20
Hex. head bolt M1x20
Spring lock washer 10
Housing fixing-ring
Rubber pad

Rear housing

Slotted spring ptn 8240
Universal joint assembly
Transmission shaf
O-ring seal 82.5x3.55
Cohnecting seat

Paper gasket

Hex, head bolt MEx45

I

| S N W s S ]

L) e e = = 3 L — — 2

_32_



_)j_ ;@ gt ;I\E‘é‘ J& Ul”}i ver Sal .J O ] nt

—.33—



J3 1]

S (Universal joint)

05 Part No.& Standard Cord

A/‘[ \/YJ W"

Name & Specifications

Y 0T Quantity

3 . L
il

Remarks

25413.30.126
254D.36.113
2540.36.107
254D.536.019
GB309-84

254D 36114
(BR93.1-86

Hif il 3

- S
(NUREDE
(H{j_' Pl
WA 2x9.8
TR
P 20

Short umiversal joint fork
Universal joint spider )
Long universal joint {ork
Grease seal

Needte roller 2x9 8

Out sleeve of needle roller

Circlip for hole 20

— 34~



e

o2 A e o2 - K Yo ] .
AR (h) Gearbox (A) 45




&Iﬁ‘?ﬂ‘l J’l_\j‘\

(A} Gearbox (A)

13- %5 Ser. No| {8 % Part No. & Srandard Cord 7 W RO Name & Specifications et Quantityl 74700 Remarks
I 304G237.015 AR E R TR R Main shilt lever handle I
2 GB61T0-86 WEEEVITO Hex. nut M10 2
3 304G237.173 EAR MR T Main shift lever 1
4 304G 37.172 EAR T Main shifi up lever l
3B91-86 f92.5x18 Splir 2.5x18 2
6 G1397.1-85 R 8 Chamfered plain washer 8 2
7 GB882-86 T4 B8*30 Clevis pin with head B8x30 2
8 304G237.174 e Rotate sleeve I
9 304G2.37.175 [ 5 S Fixing sleeve 1
1y 304G2.37.177 R Linking sleeve !
il 304G2.37.176 S AT Fixing bolt 2
12 (GB6170-86 BELEMS Hex. nut M8 2
13 GB894.1-86 - Pkl 30 Circhip for shaft 30 1
14 GB894.1-86 4 16 Circlip for shaft 16 i
15 (GB97.1-85 HE 16 (Chamfered plain washer 16 2
o 304G2.37.118-1 R Pressure spring 2
17 304G2.37.178 R TR Main shift lower lever z
18 304G2.37.120 FEFT Shiding lever 2
19 GBR79-86 HiD%26 Slotted spring pin $x26 8
20 304G2.37.121 HI-B 438 . -1V Stiding block 1
20 |304G2.37.122 IEET SR [ -11 Sliding block 1
22 304G2.37.128 R R B Patrol shiding block i
23 (;B3452.1-92 MER 15%2.65 O-ring seal 15%2.65 3
24 304G2.37.183 GRS ST “Patrol down level [
25 304G2.37.129 AR AN T 3T Sl Patrol fork shaft |

— 36—



AR HAE S {A) Gearbox (A)

=7 Ser. No| 4% Part No. & Standard Cord RS RS Name & Specifications B Quantiy FVE Remarks

2% |GBY3-R7 R Spring lock washer 10 32
27 GB5783-86 BEFE N T0%25 Hex. bead balt MI0=25 26
28 200,38.024 T R KR 5 Ol drain plug 1
29 12.37.149 ¢ 'L’fj‘ [ Combined seal washer ]
30 300.37.150 M, Bottom cover 1
3 300.37.151 I AR AL Paper pasket ' [
32 200.38.144 S Bush 2
33 304G2.37.101 W A Gearbox housing |
34 304G2.37. 117 H AR R A Range sear shift fork shafi l
33 200.37.21 A E W Shift fork . M- low speed ranye |
16 20037127+ GO s Positioning spring . shift fork 4
37 Gf308-84 B Steef ball 9.5 4
18 200.38.112 AR Shifter pep 1
30 (GBR79-86 T 628 Sloted spring pin =238 !
a( 200.38.111 lap 8, Al £ AT Paper gasket,bush |
11 20038113 : Bush,stitter peg l
4z G:393-87 Spring lock washer & b
43 GR3T83-86 f'” Hr MB=Q0 Hex. head bolt M8=20 2
44 304G2.37.019 frwm L AIRND Shifl lever, range hi-low speed ]
45 304G2.37.103 ) Crearbox cover I ) .




1

AR DAL (A) Gearbox (A)

s

H) - 1
r Ser. No

{4 Part No. & Standard Covd

MR

Name & Specificalions

2 v
RE Quantity

it

Remarks

46
47

304G2.37.016
304G2.37.180
GR3783-86
GR3541-83
304(:2.37.155
GR3452.1-92
304G2.37.127
304(2.37.126
450.37.102
304G2.37.102
3104(2.37.130
304G2.37.127
304G2.37.126
GB75-85
GB3452.1-92

PR R AT T il £ P

12 2R R 2 AT
G2 FEM 12x25
Hig 12
F A 3 S
GIEE 11.2x2 65
‘II Nkt
IEt; )U*l
_J_%Ji-’ﬂ-rj
?»EIE/E%[! i fL R
IR $E
-1V V‘
A% 2

J2ETME =30

OB 10.6x2 .65

Patrol shift lever handle
Patrol shift lever
dex. head bolt M12x%25
Washer 12
Patrol Fork Middie Shaft
O-ring seal 11.2x2.65 )
Shaft, 1H-1Vshift fork
Shaty, 1 - I shift fork
Mutual locking plunger
CGasket, gearboy cover
Patrot fork
-1V Fork

-1l Fork
Blot M8x30

O-ring seal 10.6x2.65%

i
{
i
i
i
|
|
l
|
l
I
I
I
I
!

_38_



e -, i i
A WP e

— ‘
5 5o |
Ly P | hE
o > e ’ .
: x . [oessnstor
- i } \\\\ SRITET T
‘ TR
SRS o
oA o

aﬁﬁ?ﬁﬁ <
PhEE N
(0 i
QL PR :
... = S )
i b - - 8




ARFHFE MR (B) Gearbox (B)

I By Ser, No.

TG N
{47 Part No. & Standard Cord

A A Wk

Mame & Spectfications

i (Juantity

il Remarks

1

I= s v

Lo
17
18
19
20

21

22

e
o3

24
25

(i33035-89
(13276-89
304G2.37.143
304G2.37.14]
3040237018
450.37.204
45037207
450.37.208
450.37.206
304G2.37.142
450.37.202
304G2.37.017
304G2.37.135
304G2.37.140
304G2.37.139
304G2.37.138
304G2.37.134
304G2.37.137
304G2.37.136
304G2.37.133
28037110
GB8Y3.1-86
300.37.132-1
GB893.1-86
GB276-89

el 80
filzi 208
BLEAS T 6 1

e

N

B R R s i 1)

[0 24
IS

I

IO
)25 % U4 e

i

1R 1 i

I
I 4 ik g

W3 [ A1 A

48 28
i L
e 55

M 106

Snap ring 80

Ball bearing 208

Front spacer steeve, patrol
Big bush

Driven gear, patrol
Synthronization ring
Bracke

Stop pin

Spring

Synchronizing gear seat
Shding gear sleeve
Driven dear,advance
Counter-shaft

Rear Spacer,patio]
Short spacer

Driving gear, IV Speed
l.ang Spacer

Driving gear, 11l Specd
Driving gear, ] Speed
Driving géar, | Speed
Rear retaining ring, countar-shafl
Circlip for shaft 28
Transinission shaft
Circlip for shaft 35
Ball bearing 106

2
4

T S N S N R R

i
o a]

—_ e ey e e e —




AR A I

V(3 Gearbox (B)

s
17t Ser. No. | A0 Part No. & Standard Cord xlx/',i})”"r Name & Specifications LT Quantity % Remarks

24 (18894 .1-86 ! Circlip for shaft 30 2
27 GBSTR3-86 5 i“ MR *25 Hex. head bolt M&x25 }
28 (GB93-87 B 8 Spring tock washer 8 6
25 280.37.110 v il R G Rear bearing cover, counter-shaft I
30 304G2.37.132 ) b Az PTO transmission shafl !
3 300.37.149-A AR AR FS1000/540)  PTO vansmission gear (1000/540) ] For PTOO000/540)
32, lGB2ia-89 A 308 Ball bearing 305 1
33 G33432.1-82 % O-ring seal 73x3.35 2
34 3040237144 Front bearing cover, counter-shalt |
33 Gi393-87 Spring lock washer 10 31l
16 GBSTE3-86 Hex. head bolt MI0xZ25 26
37 200.37.105 Thrust washer, roiter 2
38 GH309-89 Meedle roller 2.5%19.8 28
34 3046237110 Front spacer,main shiii i
40 JOGZ3701 Thin bush 1
d | 30402.57.00) Diven gear, [V Speed t
42 Svirehronizer 2
43 3044237012 Diviven gear, H] Spead ]
44 304G237.015 - Short Busle I
45 304G2.37.013 SEgmp e /\“*[I'- Driven gear, [l Speed !
46 304G2.37.014 IR iy Driven gear, | Specd l
47 304G2.37.313 ; Long bush |
48 304G2.37.110 T R Rear spacer,main shift I
40 3040237431 Al shait [] %
SO [GBR77-89 Bk 50307 Snap ring batl bearing 50307

~41-



9 &

AIEE B (B) G

Gearbox (B)

T4 Ser. No.

A4 Part Na: & Standard Cord

A B

Name & Specifications

# ly Quantity

&7l Remarks

62
63
64
63
66
67
68
69
0
71
T2

(GB894.1-86
200.37.120
200.37.012
GB93-87
(B5782-80
200.37.212
GB8Y3.|1-86
304G2.37.144
(il3276-89
304G2.37.146

300.37.103-A

(Hi35783-86
304G2.37.147
JB2600-80
GBR3452.1-82
304G2.37.105
304(G2.37.104
(GI33541-83
304G2.37.106
GB3801-86
30452.37.108
304G2.37.106
GB&aITI-86

AR 35
ﬁmﬁﬂw%%

iTHR
Hig |

[,ir[»'ﬂ, 4;{}

S iy

IM

M I2x70
rae

58 80
- {[[“ ;",; ”JI?I'{ 'lérh I_i *Hf.

w307

e =
I’IH‘J EES

A A

000/540)

MR M10%30
— 0Tl

HINE]

OME 25%2.65

BIE!
efa i)
R
:;f:r I“g']]

SG35%55%10

el
i B RN 4
18}

o446 i e

AN 6254905
Mz ke e i

o (8] i

i

TS I 18 ]
M20x1.5 (A

Circlip for shaft 35

Rear bearing cover, Shaft |l
Planet mechanism

Sprihg lock wusher 12

Hex. head bolt M12x70
Sliding gear

Circlip for shaft 80
Constant-mesh gear, shaft |
Ball bearing 307

Spacer

Input shaft (1000/540)
Hex. head bolt M10x30
Front bearing cover, shaft |
O seal SG35#55%10
O-ring seal 25x2.65

Middie Gear Shafl

Block pin, middle gear shaft
Washer 10

Front spacer,middle gear shaft
Needle roller bearing
Middle gear, patro]

Rear spacer,middle gear shalt
Hex. nut M20x 1.5{left)

I
i
I
4
4

For PTO (1000/340)

42~



[R5 2% Synchronizer

— 43—



5 /048 Synchronizer

505 Ser. No. | 44 % Part No. & Standard Cord G e W Name & Specifications o Quantiy] #7F Remarks
o 450.37.204 fi7] 12 341 Synthronization ring 2 -
2 450.37.203 [i1] 28 i v Jels Synchronizing gear seat l
3 450.37.202 mEhihi e Sliding gear sleeve !
4 450.37.206 RS Spring 3
5 450.37.207 FEa Bracket 3
6 450.37.208 L5 Stop pin 3




=

2R Planet Mechanism

174

—45—



ITENIH S Planet Mechznism

Rear cover. planet carrier

-t Ser. No.| 1457 Part No. & Standard Cord A B N A Name & Specifications B Quantiy] 57T Remarks
E 200.37.208 A [ Ring gear |
2 200.37.201 AT AL SR )Y Front shim, planet carrier l
3 200.37.202 Ay 71E ATl Planet gear shaft 3
4 200.37.209 T AR AL Planet carrier 1
5 200.37.204 RS Shim, planet gear 6
6 200.37.207 1T flll S Planet gear 3
7 200.37.203 17 B RS IR RS [E] Needle bearing rewainer 6
8 1GB309-89 AT 3x19.8 INeedle roller 3x19.8 66
9 200.37.210 A7 2 56 SR L TR ‘Splined ring, planer carrrer l
10 200.37.205 (R fi“h Rear shim, planct carrier 1
I 200.37.206 TARR MG [

—46-



Fidr ik (A) Rear Axle (A)

- 4’}’ —



SRR (A) Rear Axle (A)

T8 Ser. No 04 Part No. & Standard Cord e N Name & Specifications
! GR297-84 A 2007110 Tapered rotler bearing 2007111
2 200.38.124 T Bush
3 200.38.126 7 B AR g Fixing bolt, planet gear shaft
4 (3B5783-86 HEFE M10x25 Hex. head bolt M10%25
3 200.38.123 TS B by Lock plece 5
6 200.38.117 IR Differential case cover ]
7 200.38.120 R R Half shaft gear 2
8 200.38.123 IR Ay Shim halfshaft gear 2
9 300.38.143 TR E Planet gear shalt |
[0 200,38 119A freki Planet gear 2
H 200.38.122A TR &I Planet gear shim 2
12 200.38.116A mi:mﬁ Ditfecential case 1
13 250.38.118A AR s B Spival crown gear 1
14 200.38,149‘ -l‘-D'lf«fI{ﬂ'J I lLock piece 5
i3 GR5785-87 U M12x1.5%25 Fine thread hex. head bolt M12x],5%2 10
16 20038130 B Z L Lock nut 2
17 200.38.131 LR RYY Lock washer 1
18 200.38.134 iy Lock piece I.
19 GB297-84 HhAx 7507 Tapered roller bearing 7507 I
20 250.38.128A A T R R AR Bearing seat, spiral bevel pinion i
21 GB297-84 Rl 2? 307E Tapered roller bearing 27307E i
22 304G2.38.1) T B R R Shank-type spiral bevel pinio“n !

—48—




AR (B)  Rear Axle (B)




JEFFEAL (B) Rear Axle (B)

by Ser. Nof £ 75 Part No & Standard Cord PN R Name & Specifications F0 Quantiny] 71 Remarks

! 304G2.38.101-1 J % e A Rear axle case I

2 3040:2.38.103 MRS iR I Paper gasket upper cover ¢

3 304G2.38.104 LAt Upper cover 1

i GB97.2-85 Ak 10 Plam washer 10 7

5 GR93-87 T 10 Spring lock washer 10 25

6 GB5783-86 : B M10225 flex. head boit M10x23 7

7 200.38.014A il AU Dipstick [

8 200.38.105 e T] B A L Paper gasket, [ift housing 1 )
9 GBS5782-86 EAPE M10x70 Hex. head bolt MI10x70 ]

10 GB5783-86 P M10x45 Hex. head bolt M10x45 7

il GB119-86 i B&x26 Paralle] pin B8x26 2

12 200.38.109 FAL B EAGEE WA Y Adjusting shims, spiral crown gear 44}, four sets
13 GB8YS-88 MEAT AMI2%38 Double end stud AMI17x38 8

14 GB93-87 HelE 12 ' Spring lock washer 12 35

E GR6170-86 I EE M2 Hex. nut M12 | 20

I6 28038107 A A AR Paper gasket |

17 GB8YS-88 WZE AMI2%35 Stud AM12x35 12

18 GR5783-86 1548 MB8>20 - tHex. head boit M8x25 ]

19 GB93-§7 g 8 Spring lock washer 8 i

20 200.38:160 At End cover 1

21 GB3452.1-92 QHZ1 33.5%3.53 O-ring seal 33.5%3.35 |

22 304G2.38.106 GBI R AR Paper gasket 1

23 GR5783-86 P M10%30 Hex. head bolt M10x30 8

24 200.38.102 Ryl [_J;HHTFLJ\”] S I Paper gasket ]

25 GB3783:186 A PRER Hex. head bolt M12x35 9

—50—



JEHREEE (B Rear Axle (B)

ik
FIEE Ser N A8 Y Part No. & Standard Cord YR A Name & Specifications 200 Quanting #7170 Remarks
| 26 200.38.104 AL SR E I EER R Adjusting shims, spiral beve! pinion Flone set

27 (1B3786-86 R MI2x].5%38 Hex. head bolt M12x1.5%33 4

28 GI35782-86 BEFE M12x60 Hex. head bolt M12x6( 2

29 GBI19-86 i B8=x16 Parallel pin B&x16 2

_Sl_.



EFM A Differential Lock




A KRR Differential Lock

1%y Ser. No.

[

UV Part No. & Standard Cord

NGk

Name & Specifications

et

&

5 Quanfily

it

Remarks

G133452.1-92
200.38.152
25003 38,153
G3879-86
(GI3879-86
200.38.151
280.38.150
GRS7.2-85
J04052.38.022
280.38.135

JGRY5-85

280.38.134
GB35081-82

OUL I F# 1522.65
5 3

15 % Al

i 835

i 5%35

L0

B4

e fE20

RER A O 8

I 73 48

BT M10%16

Ol e 121 a0%260

O-ring seal 15%2.65

Shifting fork

Fork shaft

Slotted spring pin §x35

Slotted spring pin 5x33

Spring

Sleeve

Chamtered plain washer 20-140HV
Foot control lever

Splieing sleeve

Sef erewwithdog point M10x20
loint sleeve

Galvanized steel wire T -1.40x3280

—53 -



54—



= fe ol N s —e [ ..
TR &AL MR Final Transnuissicu

‘‘‘‘‘‘ E ¥ Ser. No. . {5 Pan _\J(f.‘i\’? Standard Cord - _;{,’r‘r 1y Hi f Name & Specifications A Quan'l":.iy’ H101 Remarks
| GBRYAISG s 3 Circlip for shafi 33 | o
2 GI3277-89 e 50307 Snap g batl bearing 50307 t
3 Cii3305-89 .25 80/86.6 Snap ring 80/86.6 i
4 280.39.105 SN e Driving gear [
3 280.39.107 ' il o e Bearing seat |
6 GR3432. 182 Oz 103%3.53 O-ring seal 103x3.53 I
7 30039014 L I ) Lack nut 2

8 30059115 : Lock pieces |

280.39.100 B el A Driven gear |
10 GR297-84 Gt 2007114 Tapered roller bearing 2007114 |
I 280.29.103 AR Half shaft housing !
12 GB297-84 At 7211 Tapered roller bearing 7211 !
13 H(34-692-67 ALk SD60%90x 12 Oil seal SDGH*90»12 2
! 200.39.110 e Paper gasket |
) 200,539,102 b ar i Bearing cover 1
i6 GR95-87 G 12 Spring lock washer 12 6
17 GB5783-86 WA M I2x35 Hex. head bolt M12x35 6
18 300.39.101 W g L) Rear b nut 6
19 300.39.102 Rear httb bolt - )
20 280.39.101 Half shalt !

_55_



%ﬁEEﬁ%ﬂh]%é%ﬁgéJﬂz
Full Hydraulic POWer Steering Gear

~56—



R AL 3% SR Full Hydraulic Power Steering Gear

Wb Ser. Na,

by FPart No. & Standard Cord

e s

Name & Specifications

B8 Quantity

%1l Remark :.?'___.

e B —

< R 3%

i

oo

H3T6105-1992
JR/TRET70-99
254G2.40.015
GB5783-80
GB93-87
GBY7.i-86
GBGaV70-86 -
GB6LT70-86
GR97.1-86
GB93-87
GI35TE3-86

1B/ T6105-1992
J3/TEET0-99
GB5783-86
254G2.40.013
(33452.1-92
G135763-86
25410.40.159
GB8Y3.2-86
GRB308-39
2541.40.162
254D.40.143
(i13879-86
2540D.40.159

ol [T LAY 0
I2#: M 10220
e 1o
o

R Mo

I T M8

I g
TR g

3% 24 (16-25)
i E

AL SRR R 1)
O [E18x2.63
B M8 %35
A

2A U13-203

Hase assy 13-100
Hoop 2A (13-20)
Steering tuel tank assy
Hex. head bolt M10x20
Spring lock washer 19
Spring lock washer 10
Hex. nut ML(Q

Hlex. nut M8

Spring lock washer 8
Spring lock washer 8
Hex. head bolt MEx20
Hose assy

Hoop 24 (16-253

Hex. head holt M8x45

Suction pipe assy of gear pump

O-ring seal 18x2.63
Hex. head boli M8x33
Connecting, sleeve
Crrelip tor hole 12
Steel ball @

Rubber jacket
Connecting shaft
Slotted spring pin 6x30

Cheek ring

I

p]

B N S Ry

|t

L

S ]

— 57—



4k

VTR s 1) 48

4, LR [ . -
s % Full Hydraulic Power Steering Gear

5 Ser. No,

‘.'\‘ by Part No. & Standard Cord

vnmw

Name & Specifications

2 1 Quantity

il

Remarks

~

SR 5 I
[N T

o)

L lad led el B

L

GB3G81-82
254D.40.]161
254D.40.138
254G2.40.01]
BZ71-E8(
GB3541-83
254G2.40.122
GB6171-86
304.40.112
200040.015
254(:2.40.035
GI35783-86
254G2.40.114
254G2.40.0.36
(GB5783-86
(GB3541-83
2542 .40.022
254G2.40.024
254(32,40.052

- |GB3541-83
i 304.40.140
|GB5783-86
1254G2.40.101

254(2.40.102

TR 2% 11

ﬁi’ HJ"T"

s ET A o

'{ F”. ru‘r U}L,
AR 20
¥k [P 4
B MIBX .5
4‘5\ Hirg] It 7
T[] 4
FERTEF R f—’-*.'-
HEAE MIO%2S

s

‘LL‘

BETER AR

*”{A M10x40
RS MIEGxLS

ﬂ'i; LR AN S P =)
o
}Fi /x,f .

A
TL

Bk R L
) BRHE AT B
Hi 16

=N

255 M8&x30

HJ){: (=)

Steel wire I-1.4

Rubber jacket

Flange

Otl return pipe assy

Full hydraulic steering gear
Washer 20

Stleering shafl

Hex. nut M16 x

Rubber sleev

Steering wheel assy
Steering columnp assy
Hex. head balr MI0x23
Connector

Bracket assy

Hex. head bolt M1Ux40
Hollow bolt M16x1.5
Steering cylinder pipe (1)
Steering cylinder pipe €2}
Oil delivery pipe back weldment
Washer 16

Connector (2}

Hex. head bolt M8x30
Hose clip (1}

Hose clip {2)

]

I
f
I
!
4
|

[ = J— R S —

—_ e —

— e

— 58—



W He B2 1) 25 SR Full Hydraulic Power Steering Gear
bk

PPV SerNo | 04 Part No. & Standard Cord Name & Specifications 48 Quantity ’r‘@'}'-i:{ Remarks

49 254040011 4 Hose assy f -

50 304 40A.132 Bt b Rubber jacket 1

31 250D.40.014 A R Hose assy ]

52 B/ TEE70-9G MEdE 28 (44-64) Hoop 2A  (44-64) ]

53 25402 40.038 Al b R Steering cylinder assy 1

54 254G2.40.030 PRI A S g S Ol delivery pipe forepart weldmen )

53 GB354i-83 HE8 Washer 18 2

56 GR3541-83 PR RISX 1.5 Hollow bolt M18x1.5 1

57 284C.40.012 MRASAT SR O Bracket for pump ]

38 HLCB-D06/06 (IR A Constant flow pump ] Spline, leit ¢ircle

—59_-



TR AR PTO 12,




AL R

I = Ser. No.

I8y Part No.& Standand Cord

&

Name & Specilications

i Quantity

EET .
#%i 1l Remarks

I e 2 —

EEN I o \ )

I8
19
20

21

37

-
23

GI3STE3-86
300418122
300418107
GR3783-86
G1393-87
280.41.102-1
300418103
300418.104
GR309-84
30041B.106
300413107
(35 1-82
041307
280410102
200.37.127-
(G13308-89
2RO40 00
(3894 1-86
(133452 1-82
2058001
20038012
(i1393-87
(133783-86

JEFE MSx16
.’LLJI.I I% 'HL | l

1k \{4-*|;t'-{\f‘1~"
P2 EE MEDX30
& 10

¥l
e
iy

R SHTAT HI HA o
I |I{l

FHEl 32238
PHEA AR (S 4071000
AU ]
QNI 30%2.65

J52 L3

e

R QTR i

Lk 9.5
SRR

M1 15

(OS2 10.6%2.6°

J"”f" MEx23

Hex. head bolt MEx16
Lock washer

Locating plate of shift fork shaft
Hex. head bolt M10%30
Spring lock washer 10
PTO gear housing

Check ring

Clreck ring

Needte roller 3«23.8
Middic gear (340/1000)
Middle shaft

O-ring seal 30x2.63

Shift fork shall

Shift fork

Shift furk positioning spring
Sleel ball 9.3

contralting shaft

Circlip for shaft 13
O-ring seal 10.6x2.65
bushing gasket
Controllimg shaft bushing
Spring lock washer §
Hex. head bolt ME=23

1 . . —_——
x-l—t\.) for s 1

iy = = = —

o

for 3404000 rp




G107 5 H A

7% Ser. No.

4 Part No.& Standand Cord

LR A B

Name & Specifications

FO Quantity

fiF Remarks

24
25
26

LR O
Lt > — D D G -

.

T L T O L P S PR PR vt
LR R N I = W

N

GB879-86
280.41.021
280.41.122
(1B5846-86
0048017
GB119-806
280.41.104
280.41.108-1
GB93-87
GB5783-86
300.41B.109
GB276-89
300418.114
GBE%4.1-86
GB276-89
GBEY4.1-86
GBEY3.1-86
GB276-89

7 6%28

A R R
& 1 LR AT T
A K223020

RS TS FE(540/1000)
i B8x20

Ja B A AR

F T s iR
& 12
PEFE M12x35
SRILIEH TS A
Ak 209

Slotted spring pin 628
PTO control lever

FTO control handle
Bearing K223020
Shifting gear (540/100th
Straight pin B8x24
Casket of rear cover
Rear cover of rear axle
Spring lock washer 12
Hex. hiead balt M12x35
Locating plate of middle shatt
Ball bearing 209

&) I H R (6Tl fEBEAD) PTO shaft (of 6 teeth spline)

T4 18 30
il 206
FHIE 35
$i1le] 72
MhR 207

Circlip for shaft 30
Ball bearing 206
Circlip for shaft 35

Circlip for hole 72

Ball bearing 207

—_— — ki — — — — —

for

for

340/1000 rpm

5340/1000 rpm




SN B F R R

Ser. Mo 14 Part No.& Standand Cord AR Name & Specifications sy Quantity| 77T Remarks
2 [304G2.41.023 TGS A (54041000)  Driving gear shaft (54071000 |
43 (3B276-89 fif 108 Ball bearing 108 1
44 GB13871-92 iR FR40%62x8 Oil seal FR40=62%8 ]
43 300418125 Al 42 R Oit seal blocking ring I
46 (iB3452.1-82 O 80%2.65 O-ring seal §0x2.65 }
47 300.41B.115-] Bl 2 AR Cover 1
48 300.41.011 B PTO shaft shield 1
49 ' LGB97.1-85 | 8- 1401V Piain washer 8-14014V 4
50 300.41.012 Ay R PTO shaft profective cover 1

— 63—



AN o Ay e e
ol Transfer Case

—64-



A Bl Transter Case

s
e

I
-2

i+ Ser. No,

{04 Part Na. & Standard Cord

AT

Name & Specificalions

1
3

N
ol

i

L

.
T

{uantisy

it

S Remarks

[284.42 1011
GB1096-79
(B65-83
GR93-R7
30442 0133-1
G1RBYS.2-86
304421041
GRSS01-86
284,47 105-1
304 42,103
304.42.116
G1303-89
GR277-59
28442117
30442118
GBETO-86
GB119-86
304.42.109-1
12.37.149

WUH+J%%ﬂ&ME

'BIU>”S

i UH 4524906
ey 1

T

.-|i'l'! -

len

o) i 324379
th?\07(ﬁ
Gra
SR

i 6x50
i1 A8¥30
Bl

UL £ i b4

N

Power Transier gear

Flar key Big=28

Chieese head serow MS=10
Spring leck washer 5
Locating plute

Circlip for shait 30
Frout spacet

Needle voller beanng 4524906

Lipper idler

Rear spacer

Spacer

Stop ring 32/57 9

Ball hearing with siop ring groove 3308
Lower idles

Lower idler shait

Slotted syrng pin G- 50

Parallel pin A8»30

Transfer case housing

Combmed seal washer

]
f

RN

]

o 1ag —

I

[ R —

_.65_



v DEF R Transfer Case
i¥ % Ser. No.t {5 Part No. & Standard Cord MR Name & Specificatians #3 R Quantity ffrif Remarks
20 200.38.024 JiSC b i 8 0 g Oit drain plug !
21 GR276-89 At 304 Bali bearing 304 |
a2 2545242106 oSNV Sliding gear I
23 254042107 A BT Transfer case shaft |
24 GR&V4 186 PHRE 25 Circlip for shaft 25 1
25 GR276-89 HitAE 208 fBall beuring 203 l
26 (GB3452.1-82 OJERE 45%5.55 O-ring seal 45x3.55 i
27 30442108 it e Qii seal seal I
28 HEG4-692-67 A B PG25%42x 10 Ol seal PU25242% 10 2
20 GRS93 -84 0 83 Circlip for hole 55 |
30 304420124 F R A Shifter peg |
il (iB379-8a 4 §x32 Slotted spring pin §x32 |
iz GBETHBA Slotted spring pin 3x32 |
33 (IB3452.1-82 Q-ring seal 152,65 ;
34 A2 LHI L.ocating plare |
335 334034201341 Rocker arm 1
36 GR93-87 Spring lock washer 8 3
A7 UB3783-86 BH: MEx 16 lex. head balt M8x 16 3
38 GBG170-86 FEAN RN ) Fex. nit M2 3
39 (31393-87 T 12 Spring lock washer 12 2
40 GRY7.1-83 B 1214000V Plaii washer 12-140HY l
4] GB3432.1-92 O] G265 (-ring scal 9=2.65 |

—66—



ri g I AR Transfer Case
04 Ser, Mot fU% Pant Ne, & Standard Cord PR Maue & Speetfications - ' Fb Quantity | it Remarks
42 254D.42.134 - T Pivor shaft 1 | o o
43 254D 421433 Spacer , !
44 254D 42,0142 Conirel level ‘ 1
45 GBOG-BS Plamn washer 12-140F0Y :
46 30442134 Transfer control handie 1
17 304.42, 1158 : Positioning plate !
48 GR308-34 WLk 10 Steel ball 10 !
14 30442114 s Spring ]

_67_




V. Disc Brake

f

3
FTRAY

'—IA
P

HEiE

!
[

# L




Wil Bk IS5 Disc Brake

75 SerNo. | A8 Part No.& standard code RN Name & Specifications B Quantity | %1l Remarks
] 280.43.102- JHIESIER Brake cap 2
2 280.43.112-] R Brake cap pasket 2
3 280.43.012-1 M Bk Brake driven disk 4
4 280.43.113-1 Flodi Brake pressure plate 4
5 GB308-89 WL 7/8" Steel ball 7/8" ' 6
6 280.43.114 |} {i7 a5 Return spring 6
7 280.43.101-1 2 s A i Brake housing 2
8 280.43.122-1 I Brake pasket 2
9 HG4-692-67 i SG32x52x12 Oil seal SG 32%52x12 2
10 GRY1-86 9 2.5%20 Split pin 2.5x20 6
1 GB97.2-85 Helel 1o Plain washer 10 6
12 280.43.117-1 T Adjustting rod 2
I3 GBEg2-8¢ T B10x40 Clevis pin with head B10>40 2
14 280.43.116-] DL Draw plate 4
15 GB882-86 15 B10x26 Clevis pin with head B10=26 4
16 GR93-87 it 10 Spring lock washer 10 4
17 GB5783-86 MEFS M10%30 Hex. head bolt M10=30 4
(8 GB5783-86 BRER M8 6 Hex. head bolt M8x16 4
19 (GBY3-87 i Spring lock washer 8 4

69~



il iﬁg‘g-ﬁ‘%%ﬂﬁ%%ﬁi Brake Control Mechanism

6 17 8 19 /7 yip 0 13127 23
‘ \ \// / S
0-. /

-70-



G PN TR Y

Brake Control

Mechanism

Fb5 Ser. No. |18 Y Part No.& standard code S 0 A Name & Specifications Ay ()nmllt) il Remarks
25 280.43.103 ELIER Paper pasket h |
26 GR8Y9-88 H Double end Stud GM12x130 4
27 GB3783-86 BEEE D12 Hex. head balt M12x25 4
28 GB93-87 E 2 Spring lock washer 12 g
29 280.43.120 g Link plate P
30 280.43.t11 A {8 T Outter return spring 2
3] 280.43.108-1 MR RE Left rocker arm 1
32 280.43.104 _ : H Sl Jals Left rocker arm pedestal 1
33 280.43.118 G g 4E 1" Seal cartriage 2
34 GR3882-86 ”1;r H B1Ox70 Clevis pin with head BH0x70 2
35 280.43.109-1 A F L Right rocker arm |
36 GB88§2-80 4R B10x40 Clevis pin with head B10x40 2
37 250D.43.107 RIS ‘Rod clevis 2
38 254G2.43.014 AR aL S Rigne brake thread I
39 280.43.105 )37 S Self-aligning block 2
40 GB 6170-86 PELE M2 Hex, nut M12 4
41 254G2.43.101 T sl Al Brake pedal shafi |
42 254G2.43.107 PR e Left pedal sleeve 1
43 254G2.43.1006 Y luterlock piece |
44 GB879-86 F1 8% 26 Siotted spring pin § x 26 i
45 254G2.43.015 Ao E RN EL 54 Left brake thread !
46 Z1D150=8 njgs e s Binder g

T -



By A B Y Brake Control Mechanism

177} Ser. No.

VA Part Nou& standard code

AT

Nanmie & Specifications

B Quantity

i

i
[

Remarks

[P

oN L e

-1

9
10
P
12

15

14

[ 5
6
17
M8
19
20

254G2.43.001
25405243102
GI391-86
(GI3882-80 |
254G2.45.107
2540243013
GR394.1-86
GR31153.89
2540:2.43.108
GR879-86
254G2.43.012
GRO7.1-85
GB93-87
GB29.1-88
(135783-86
(iBY3-87

GBOT.I-8S

254G2.43.105
JR0.218B.129

1254G2.43.104

200.43.126
(iR5783-86
(1393-87

BRI S
Fu b

T 3.2%20
Bl B1ox30
PRIt

AV B P

il 28
WAAS MIDx]
PR AV £

i 8 x40

Al A A T A

I 8

I 8

1 M8x45
244 M1Ox30
el 10
10

Hi s

B o T
2 T
il

PR M10%25
Tl 10
AR

L]

Brake thread braket weldment
Brake bar clevis

Split pin 3.2x20

Clevis pin with head Bt0x30
Right pedal sleeve

Rignt brake pedal

Circlip for shaft 28

Angle grease nipple 45 M10x|
Limitted sleeve

Slotted spring pin 8 = 40

l.eft brake pedal

Plain washer 8

Spring lock washer 8

Hex. head bolt 8x45

Hex. head bolt MI10=30
Spring lock washer 10

Plain washer 10

Press-in sleeve

Clutch handle sleeve

Parking handte

Torsion coil spring

Flex. head bolt M1{=23
Spring lock washer 10

Right rocher arm pedestal

[ +

— -

[d — e e— S —

[Sa T T W

LA —— = — — =

—~

28043 110

— 72—



B 2R Seat

~73—



F o Ser. No.

{85 Part No.& standard code |

PR AW

Name & Specificalions

001 Quantity

wl

Remarks

L

H)
[

300448 .012A
254-2.001A
GB5783-86
GB97.1-85
GB93-87
GROTT0-80
GBS783-86
304G2.44.01
GI397.1-85
GRO3-27
GB5783-86

g iy
e fy

24 MT0Ox25
Helg 10

i 10

W2 I MO
IZH M10%20

e B A 4
h S /|_|_

s 2 A B
TR 8

L 8

PR MBx20

Saletv belt

Seat

Flex. head bolt M10x%23
Plain washer 10
Spring lock washer 10
Hex. nut M10

Hex. head bole M10#20
Seai bracket weldment
Plain washer 8

Spring lock washer 8
[Hex. head bolt MEx20

EU - N = =

| S e

_’74._



PER R Sunshade

__’75h_



U B B

Sunshade

Fie b5 Ser, No.

Flr ol

5y Pant No. & Standard Cord

(R i

Name & Specifications

Fi gt Quantity

il

Remarks

1

[N

Lo B o S OV S 4 )

300.45.011
30045102
GRB6I70-86
GB93-87
GBY7.1-85
(1B5782-86
GRST782-86

T 7 {1
HEERR

Bk EM T2
2

U 12-140HY
HEAFEM 12565
WM 2235

Sunshade

Connecting board

Hex. nut M12

Spring lock washer 12
Plain washer 12-140HV
Hex. head bolt M12x65
Hex. head bolt MI2x35

L= =T )

— TG



" 1[. 4 s .
ERN :‘I:.;"I< ‘ s
]. 11 / S
r F [ (‘ J\ \’ r. [ Pt
t [ l \" I—
o




Jr)rﬂfﬁ

AR Folding Safety Frame

17 Ser.No.

{2 Part No.& Standand Cord

il -LLJ}UM

Name & Specifications

H o Quantity

s L —

1o

254G2.46.011
GB97.1-85
254(32.46.015
280.400.012
GB6170-86
GB93-8
GB5782-86
254(32.46.012
GBY7.1-85
GR6170-86
(i393-85
(3135782-86

AR T
| 24
’U\ "L,'; ez Bk
B LA A
:L!,in FENM24
24
12 F—\ M24x100
B AT AT
%‘L %16

BEEEM 16
I 16
JIU«‘,{A M1a=x175

Lefl support frame
Plain washer 24
Lock pin
Upper frame weldment
Iex.nut M24
spring lock washer 24
Bolt M24x100
Raght support frame
Spring lock washer 16
Hex.nut M16
Spring lock washer 16
Bolt M16x175

t

oo T S N R s =

Do T Lo







PLVEAL A5 % Hood and Panel

Ser. No.| 185 Part No. & standard code 2 A Name & Specifications Wi Quantity] %110 Romarks
] GB6170-86 Pk M3 Hex. nwt M3 2z
2 30047113 o B A e Name plate carvier [
3 30047 106A-) I I g Name plale |
4 350 47A.104 o [ Lo Name ptate cushion sleeve 2 English Name plate
3 GB93-87 TR 5 Spring lock washer 5 il
6 250D.47.112-1 BLE A g_{q'\ Right, front bracket, hood |
7 2500.47 1031 FLEE e S8 Left. front bracket, hood ]
8 GB97.1-85 15 10-;4-01-1\3 Plain washer 10 4
9 GBY3.87 AR [ Spring lock washer 10 4
10 GB5783-86 MR MIE0x25 Mex. head bolt M 10x25 4
11 GBRG6170-86 W M8 Hex. nut M8 1}
12 GB93-87 I 8 Spring lock washer § 10
13 GB97.1-85 W 8-140HV Plain washer 8-140HV 10
i (GB5783-86 B M8 25 Hex. head bolt M8x23 8
I3 2542 47.013 S A Left side shield I
th GBRO1-86 FiR ' Split pin 3.2x30 2
17 YOI 18250610 130 1 Al spring 2
s 234G2.47 101 PO S Hood fixing plate 2
] 254247107 il Bz 54 Side fender fining plate 2
20 254G2.47.104 Je i b Left-rear stde shield i
21 GB6170-86 W LE M6 Hex. nut M6 6
22 GB818-85 WETM6*20 Philips pan head screw M6#20 (8
23 GB93-87 WE 6 Soring fock washer 6 18
24 GQBY7.1-85 B 6-140HV Plain washer 6- 1408V 1§
33 2540G2.47.1086 PILSORT R Rear shield ]
26 2540247 012 s B s 1 Installation plate, electric appratug I




HLEACE I Hood and Panel

by
SerNo. | 404 Part No. & standard code DM Name & Specifications o (31-1mn'1t},-' S Remarks
27 GD818-85 WAE] MS=12 Philips pan head screw MS5x12 | 4
28 GB97.1-85 B S-T40HY Plain washer 3 4
19 2543247102 T Gear shilt gate |
30 2500.47.113A 4 e [ Rubber ring |
31 254G2.47.105 R Right-rear side shield |
32 - 254G2.47.014 A LR 5 1 Right side fender ]
33 254G2.47.011 Bl Engine hood |

_81_..



gAR ARG Rk Electrical Systenm
9 15 20 38 31 { 37

36

fﬁ

- 3 ll
i —
— )

S mm
—_—

i N H
i}
..... b \\Q\Q\Xﬁm:{fg&mﬁ;\m@a&s;um

L 20 \

Y ot S



HEZ

_;,.' f, Fo
ILJ L Y

JEh Ser No | 40 PartNo. & Standand Cord
B 250048016 o
2 941240
3 250480 T
4 254G2.48.01 1
3 6-0W-80
6 234012.48.015
7 CXWL92T0
B il
9 ZD300XHK
() 250D.48.101
1 ON
12 XXGG0501
13 XXYGRY220]
14 10-12.53
1S 254¢2.4%.012
16 134(;7.48.024
17 ANXI02
(8 300.4803.103
19 FET
20 ZD150X8
21 200481108
22 JKO38A
23 JK938A
24 JK938A

BEA

lectrical

System

| i_u]_g|] it Y
L1|J f }, s J

i £k b

AL
ALK

P AN

! '|g" 2 J\ L')I»'k ] -,'.:,'

o i
ah i AG
Hs AL L
P
MUV fe

A iy T
[T

[ENEE

e

[ R ||=.'|...I:i::: i
l-l_i. U"l |-' \.):"r

IERIE ST
;\[) J ||)\

[

{1, )

Nume & Specitications

ead Tnmp

Heorn

Front e stgnal lainp
Frent veiring havess
BRUTES

Battery cable

W AleT Lemperaiure Ssoison

Cieneralor

Cincture

Cable sphice jacker
Starting medor
Ruotateon speed senser
(I pressare sensor
pre-heuting plug
Nlain wiring haness
Cumbinalion mever
t"!l.lHt_’ bax

The setiny ol Tuse-box
YVoluge regulator
(Cincture

Wire ¢lip

Head lamp switch
Parking flasher

Harn button

Lo Quantity

A

L Bemarks

_83__



L0 ZR S0 Electrical System
v L
=y Ser. Noo| Uy Part No.& Standand Cord & f K Name & Specifications i Quantity il Remarks
25 JEYIBA S Bh T Turnmg wdicator switch t
26 JK938A AR I Turning indicator switch i
27 JK938A IER AR Tail lamp switch 1
28 SGis2 SEREAR - I'lasher l
EAY 100.48B.107 Jas BT e g Starting swilch scutcheon |
30 K406 FEAL B I Pre-heating starting switch 2
3] XEXRGOO601A il s R R Oil tevel sensor |
32 154(G2.48.013 I ENR Left-rear wiring harness |
33 254(2.48.019 052 MG O Ik Combination vear signal lang y
34 254248018 0530 i iy Tatl tamp 0
35 131041 JunUz/\_ JI,J Security swilch |
16 JK231B {HIERIEN Brakebight switch I
37 25402 48.014 VEEEY i')(’f‘k,n Right-rear wiring harness I
] |

frs)

35048010

jl'J:b G Iy

Electrical choke




Tool Box

R,

ﬂj / \LLI\

H

T

-85~



T EAE SR Toolbox

F7 V) Ser. No.

{05 Part No. & Standard Cord

g A Iy i

Name & Specifications

il

Remarks

|

]

R W

L)

450.49.001
GRYT -85
GB93-87

GRG6170-86
GB5783-86

| B
10
10
B MO
I M10x20

Toulbox

Plain washer 10-140HY
Spring tock washer [
Hex. nut M10

Hex. head bolt M 1020

#7t Quantivy
o

| S

3%

__86_



_87._



j;’;’r‘ ﬂh /T:L:[ oA htﬂ

Fuel Tank

4 Ser. No.

AT Part No.& standard code

thmm

Name & Specifications

B Quantity

A

f

I f

Remarks

el el

2546230117
JB/TRETO-99
GRB5783-86
GBY7.1-85
(GB93-87
GBO[70-86
254032.50.012
GRBR3451-83
GI33451-83
[95.01300
25402.50.017%
234G2.50.102
GI35783-86
25402.50.103
234G2.50.1H
GR5786-86
200481108
2540G2.50.013

AT 1;./'\

ﬁH
u_r Jl J
J*"x «{I

M I
(e 3l B %3

W M12x1.25

’j,!’f\[}fmﬂ‘l Can 3

”I JJi ’i}}{

il 5

Iy

EERIAN

Mﬁ

:

Mm

MI2x1.23%16

il i i s ik

Ol pipe connector
Hoop 2A (13-20)

Hex. head bolt M10x35
Plain washer 10
Spring lock washer 10
Hex. nut MI10

Fuel return pipe

Copper Washer 12

Hollow hex.head bolt M12x%1.25

Fuel tank cap

Fuel tank

Locating board

Hex. head bott MI0x25
Adjusting shim

Fuel tank hood

Hex head {ine pitch boh M12x] 2514

Wire clip
Fuel delivery pipe

!

.

3
16
6

__8(8 —



ik Foot Rest and Mud Shields

R &

2k

AR 4

s

~-8g-



AR 5 AR A

Foot Rest and Mud Shields

U7 Part No.& standard code | -

e b LR

Name & Specifications

i Quantity

&l

Remarks

18

21
22
23

24

254G2.51.011
IW-1
GB6170-86
(GB93-87
(GR97.1-85
(GB819-85
G1397.1-85
GB93-87
GB5783-86
GB5783-86
GRY3-87
(GRY7.1-85
254(G2.51.020
254G2.51.,014
254(32.51.141
300.47.212-1
200.47.203
GR97.1-85
GBY3-87
GB6170-86
254G2.51.018
254(2.51.103
(3B5783-86
GB6170-86

A 4 1rIJ’{.A| f[
# L

WELL MS
[ S

htn|'-3£| 5

INSE]
e

T MAR20

8 12

I 12

BAFE M12%40
6

E4E 6

f £l j&«“)(/t-r o
mzm EURBCA
Al g
T
HAR

8 10

i 10

g -[:'j— M H)

HE M

f*’-- %% ‘xl'lM

MR M8x 16

IR LE MR

Left mud Shield
Cup holder
T Hex. nut M3
Spring lock washer 5
Plain washer 5
Philips pan head screw MS$»20
Plain washer t2
Spring lock washer 12
Hex. head bolt M12x40
Hex. head bolt M6x 16
Spring lock washer 6
Plain washer 6
 Engine hood connecting boatd

f"‘- Gear-box cover plate

Fuel tank cap

Handle

Lining plate

Plain washer 10

Spring fock washer 10
Hexnut M 10

Right mud shield
Rubber pad , right fool rest
Hex. head bolt M8x16
Hex. nut M§

]
l
4
4

_.90_



HEAT PR AR 1

oot Rest And Mud Shields

o
85 Parl No.& suandard code

b

Nanie & Specifications

[)lulillll\f

|

.
[ N N SV S
ERRTas T o o SN Y Y

—

LIS B P W T P P v

Lo A R N P o L

fr R |

LV P R e

Rl

I

pe

-

F.

GB97 1-83
GRY3-87
2540:2.51.016
254G2.51.017
254G2.510.013
234G2.51.019
GRYI18-85
GB5783-86
GB5783-86
GR93-87
GRY7.1-85
254G2.51. 407

LRIV RES I

(JBTJ?SJ-})G

254G2.51.106
254251012
254G2.51. 101

HE 8
u‘L"'r 8
AR

AT HBA I3 1)

ke 4-»T"r ‘-'-'-’H’.f:
ERHBRYE
-K-L-:J MEx20
e MTO%3S
P2 A M16%35
18 16

vf',-LL |j}[ EG

A A 52 4

Ji AR
HA ¥ M10=20
LI

S ML)

R

Plain washer §

Spring lock washer 8
Right braket

Hiuht foot rest

Foot tadder

Caver

Cross recessed pan head screw M6=20
[lex. hicad bolt M10x35
Fex. head boit M16x35
Spring lock washer 16
Plain washer 16
Right-front braket

f.ett braket

Hex. hiead bolt M 020
Left-front braket

Lelt foot rest

Rubber pad, lefl fool rest

|7

-1 -




T
h_\l."_aafr,mmnu....
el -

- _ %..x;}

5% (Hydraulic 071 Distrubutor)

-4y

i
TR

mctl
L

vl

M

s

W




' Ser.

WS 4 TIE 4% 50

Hydraunlic Gil Distributor

{25 Part No. & Standard Cord

/K f l,l.f Iw{f{

Name & specifications

B Quantity

ik

Remarks

Ll o —

L Tp

[==R |

10
I
12

13

14
5
16
17
8
19
20
21
1%
23
24
25

GB5T783-860
G397.1-85
200.55.131
200.35.132
GI33289.31-82
300.55.133-A
GR93-87
GB70-85
GB5781-86
(GB8E0-85
GB91-86
20055128
GB3452.1-82
254G2.55.015
200.55.149
200.55.130
GB3451-83
200.55.135
(GB5783-86
GB308-86
200.55.123
200.55125
200.55.127
GB3&79-86
GB3452.1-82

BT M6x20
Rl 6-140HV

é} il % f"'

L[58

BEET M8x2S

AL M8 x7S

7 6x30

T 1.6%10

L

o*lélﬁri 15%2.65
Fepi s

EER T I"

A

“*lélu

;L’[mn"

PR \f16>\6{]
' T[X] _[,ft 9 5

JZU{ 5‘1I i
gy, )

) 6x27

OB 5x2. 65

Hex. head bolt M6x20
Plain washer 6-140HV
Lnd cover

Paper gasket

Square head pipe plug R1/4
Distribuior body
Spring lock washer 8
Hex.socked cap serew
Hex. head bolt M8x75
Pin 6x30

Split pin 1.6%10

Fork

O-ring seal 15x2.63
[andle assy

landle

Positioning bolt
Copper washer 14
Positioning spring
Hex. head bolt M6x60
Steel ball 9.5

Fork box

Paper gasket

Sliding valve

Slotted spring pin 6x22
O-ring seal 15%2.65

4

el

[

e e— e— m— — e — e — e e ) e e

_93__



WU 5 B2 S B

Hydrantic Oil Distribuior

! ] Vi Ser.No. W

05 Part No, & Standard Cord |

BRI

Name & specificarions

080 Quantity

%l Remarks

20
27
28
249

7
2

31
32
33

GI33452.1-82
300.55.145
GB308-84
200.55.137
200.55.136
200.55.133
200.55.134

200.55.133

OB 10.6%2.65
At
HAER ©

13K e

AT

33 8y
g B

O-ring seal 10.6%2.65
Pad

Steel balt dia9

Ball seat

Sleeve

Safly valve Spring
Adjusting shims

Plug

]
i
]
I
}
]

25
|

_94_






A #E S A B Swing Drawbar

2V Part No. & Standard Cord

R B AR

Name & Specifications

£ Quantity

Remarks

2R0.53A.012-)
GB93-87
(GB5783-86
300,353,102
GBERZ-86
300.53A.103
GRG6170-86
GRS5782-86
300.33.011
200.36.023
300.33.104-1

gl 16
B2 M1 6x40
Az R

Wi Brex7s

GBIl

PR LEML6
WEFE M16%65
kiR E
TR

| .

I
L
A2 4

AT A AT

Swing drawbar

Spring lock washer 16
Hex. head baft M16x40
R-pin

Spindle B16=75
Drawbar plate

HMex. nut M16

Hex. head bolt MI6x65
Spindle

Lock pin

Drawbar clamping plate

]
6
4

2
2
I
2
p)
|
1
I

_96_



LR 88 R | r-lx/drdulic Power Lift)

|3 14\\ 15 16 17 16 1641819 20 21 16 17 22 ,23;24-22,525i26.27 28 29 30 2
: : P Vo A N f /
SV s e

472 4y 46 A5 44

97—



JETHEL e

Hydraulic Power Lif

{¢ Y Part No. & Standard Cord

2 BN

Name & Specifications

i Quantity

i Remarks

=t B R« Y A

——
~

"

il

caz

[ R

oo -l

—
[l

]

Ll b — D

LU T

[N T N T SN S SR O B W

=l

GR5783-86
GB93-87
200.55.105
(iB93-87
GB6170-86
GB93-87
GR5782-86
200.55.114-]
200.55.118-1
(GB3452.1-82
JB1002-77
200.55.112-1
GB879-86
300.55.020
GB3452.1-82
(GB354i-83
IB1000-77
200.55.124
200.55.165
GB3782-86
200.55.022
GR%1-86
GB97.1-85
20055013
200.55.119-1
GB6170-86

WEAR MIDX2S”
HE 10

B T1-EA
HIE 16

W) M6
HIE 14

WA M14x45
L R
LA
OJEE 1/ 6.3x1.8
i 22

7 4 [HR L)

i 5x24
F-se e O

OB B 10.6%1 .8

W 14
BRBE MTdx1.3

AR M1dxi5

BEF M12x50
Sl
Hi2%16

A 8-140HV
ERENAT-HR O 1
F B

0B M8

Hex. head bolt M10x25
Spring washer 10

Lift arm pin

Spring lock washer 16
Hex. nut M 16

Spring lock washer 14
Hex. head bolt M14=45
Oil eylinder cover
Hydrauhic lock valve
O-ring seal 6.3%1.8
Washer 22

Valve stem nut

Pin 3x24

Hand wheel assy
O-ring seal 10.6x1.8
Washer 14

Plug M14x1.5

Hex. head bolt Midxt.3
Clamping plate

Hex. head bolt M12x50
Out-let pipe

Split pin 2x16 ’

Plain washer 8-140HV
Linkage rod

Limit block

Hex. nut M§

3

a

6

S A

B — e ) s e d=

.
-+

) P — — P e e — e |

~08_



BB M Hydranlic Power Lift

Ji % Ser. No.

{8 ¥ Part No. & Standard Cord

/f/l%ﬁ \Kf,l“liif<'

Name & Specifications

27

(U T VE T S T T
Lo B TR [ SO ]

40
41

GB5783-86
200.55.106
200.55.120
200.55.107
(GB33452.1-82
200.55.115-1
GB93-87
200.55.111-2
200.55.101-2
200.55.102
200.55,103-1
(GB3542.1-82
200.55.104
200.55.122
GBI 1-86
G197 1-85
GOR3783-86
200.55.004
200.55.016
200.55.12]
GB5783-86
280.55.017
200.55.108-1
GB879-86
200.55.109

JJ*4 szw

L

R 12
IR
P T]- 4 A p
B 43

S

TFﬂ
J Ill

i1 3.2%20

5 M8 <25
iR R
'{ a’lJJ it ‘J ,'/T f_l
i

I M10%30

R T
Y 6x50
IR T

O i [# 87.5%3.55

O EE 38.7x5.3

HUE 10-140HY

4' |'.: “}{ Tt A'l"-}-|:

Hex. head bolt MEx25
Lift arm

Linkage pin

Clamping plate

O-ring seal 87.5%3.55
Oil eyhinder

Spring washer 12

Vent bolt

Litt case

Spacer slecve

Bush

O-ring scal 38.7x5.3
Retamer ring

Retainer plate

Split pin 3.2x20

Plain washer 10-140HYV
Hex. head bolt M8x23
Diriven plate

Drive plate weldment
Torston spring

Hex. head bolt M10>30
Hitching platc

tnner Lift arn

Slotted spring pin 6x50

Piston push rod

g
|-

e
ho o €D

e

T T S T N T T T N e N




BT ML Hydraulic Power Lift

15 Ser. No.

{R4 Part No. & Standard Cord

7 ek

Name & Specifications

it Quantity

ik

Remarks

52

200.55.417-1

200.55.116-1

GB3452.1-82
200.55.110

i ok

fe T4

YX B Bl D75

QI8 &t #69%3 .55

Y X-seal D75
Piston

O-ring seal 66x3.55
Lift shaft

|
I
]
!

_100-



A Bk Suspension Mechanism

— 101_



EELSEE M Suspension Mechanism

Iy SerNa.

&%y Part No. & Standard Cord

K R

Neme & Specilications

B Quantity

il Remarks

N W N

[ =T R L

[0
I
12
H
I3
16
17
18
9
20
21
22

A

23

25
26

2110.56.016

1300.56.020-]

GB6170-86
300.56.019
300.56.029-1/029A
300.56.018-1
GBR&2 -86
300.56.113
200.56.011
(GB97.1-85
GB91-86
300.56.022- 1
369.56.034
200.56.103
300.56.026-1/026A
300.56.032-1
GB97.1-85
GB91-86
300.56.155-1
GB1152-89
GB6170 -86
300.56.027-2
GB5782-86

300.56.157

300.56.030
300.56.102

b IR &
LA Fe i i b sl
o fAIERE M24

LJi PRAE 5

BT AR 41
LA R AT

T 16%80
R TFAT 3 g
BRATTAL O T

SR 16-140HV
Jl'-| 11 3.2%26
J’iﬂ LAY HAR A 1
+ RO
o Y
R AR AR
AT BN o7 S 25 5 1
PR 12-14011V
TELLAY
AT A
b M10x1
ANAIREE M6
JE PR A7 R G
7 LR MI6%65
(22
BRERA AR A
gt

Coupling pin of upper link
Upper link rear adjusting rod
Hex . nut M24

Turn buckle of upper link
Left-front check chain
Upper link front adjusting rod
Clevig pin with head B16x80
Cross joint of 1ift rod
Kock pin

Plain washer 16-140HY
Spiit pin 3.2x26

Lift rod upper clevis

Lift rod screw pipe

Lower link shaft

Right-front check chain
Front check chain

Plain washer 12-140HV
Split pin 4x240

Adjusting sleeve

Grease nipple M10x!
Hex.nur M16

Rear check chain

Hex. head balt M16x63
Round plate

Lower link weldment
Spring

2

PR R Y e s RN B N — — P B B T b B e — — — — —

0294 used for load

026A used for load

-102-



I E B Suspension Mechanism

¥ SerNo. | Y Part No. & Standard Cord R R R Name & Specifications = Fht Quantity | fhiln Remarks
29 GB93-87 e 16 _ Spring lock washer 16 2
2K (B3882-86 74l 16x53 Clevis pin with head Bl6x43 2
29 300.56 .024-1 FETIFE R ECEEY I Lower elevis of 11t rod 2
30 200.56.101-1 ey R-pin _ 2
41 (GB882-86 A8l B12x45 Clevig pin with head B12x45 2
32 GB6173-86 B M20x2  Hexnut M20x2 2

-103-



8/ 37 g 35

-104-

,_\

\34

i \

f'ﬁ?f:“_‘“"- """"" 3 N e 0 |

. /Em/f A N

I



N /?Ef
T Zs

133

-5‘:3

(Iﬂ‘m M Gl Pump, Filter, Pipe and Fittings

Y Ser ‘\'U‘

PNt
5{'\. 4

T k. N
Part No. & Standard Cord

r}Jy )I\< |il):{’{~

Name & Specifications

S0 Quantity

il

Remarks

T P R

LAy

16
|7
B
19

GR3783-80
GR354i-83
11393-87
GB5STE3-86
G1393-87
2340258102
GB3341-85

Y XO81ET-0000
25402380111
CBN-E3HL
2540:2.58.019-1
(i133452.1-92
GH3541-83
GB3783-86
GB3782-86
2540235101
234G2.58.109
(GB3452.1-92
200.55.138
(13308-54
200.55.137
200.55.135
200.53.136
GB3452.1-92

4 i\"l? %73

SHE 8
I H4 M10=20

10

MG 18%2.65
18

244 M§x45

IEFE M10xT1S
o AR :

I 45

O 1
e

KO
W%

10.6%2.63

OJ 'J|&] 16x2.63

TP M22x1 5

HE s M E TS 2% 5 R
T A A S A
i e 52
(ER SR KEGE e SO

Lex. head bolt M8«23
Holtow boli M22x1.5
Spring lock washer 8
Hex, head bolt M10x2()
Spring lock washer 10
Filter hracket

Copper washer 22
Flvdraulic pressur Dlier
Inlet pipe assy of gear pump
Gear pump ¢ Lefi-handed}
Filter inlet pipe assy (2)
O-ring seal 18x2.63
Copper washer 18

Hex. hiead bolt M8x45
Hex, head bolt M1G= 13
Salty valve connector
Sufty valve body

O-ring seal 10.6x2.63
Pad

Steed ball dia.9

I3all seat

Safty valve Spring
Sleeve

O-ring seal 10.6x2.63

2

[ o R e |

3]

-105-



WEE  JEMRS AhAE B Oil Pump, Filter, Pipe and Fittings

5V Ser. No|  44%) Part No. & Standard Cord 260 K % Name & Specifications ot Quantity] %71 Remarks
25 200.55.134 A Adjusging shims 2-5
26 254G2.58.110 2 TR W 2 Safty valve plug |
27 GRB3541-83 W 14 Copper washer 14 4
28 GB3451-83 PHEARE Midx1.s Hollow bolt M14x1.5 i
29 200.58A.012 Bk T Hose clip 2
30 304.58A.101 B Paper gasket 1
31 GB5782-86 M2 M8x65 Hex. head bolt M8x65 2
32 200.55.124 LM 4215 Hollow bolt Mi4x1.5 1
33 254G2.58.020 A IR HE AR A Distributor inlet pipe assy l
34 254G2.58.017 URFE B UEAT A E () Filter inlet pipe assy (one) i
35 300.58.121 JEYi A Nylon washer I
36 300.58.120-1 [ 72+ s Fixed joint 1
37 HGA4-761-74 GRS 16%x27x270 Hose 16x27x270 I
38 10Q/IBMH4-1991 P4 R Quick connector ]
39 300.58,017-1 PR Ak Hose assy I

~106-



B B E % Frant Batance weight

- 107~



ATBEE A A Front Balance Weight

175 Ser. No.| fU Y Part No. & Standard Cord B F Name & Specilications B Quantityl #%9F Remarks
1 GB6170-86 HELLEM 12 Hex. nut M12 2
2 GBY3-87 g2 Spring lock washer 12 2
3 GR9I7.1-85 2 piain washer 12 2
4 250.73.101-1 fie T Balance weight block 4
5 250.73.104 | JE B Double end stud, clamping type 1

—108-



Hife Sk CINEAGY Front Wheel (Industrial tyre)

-109-



Aree ok COMb s

Front Wheel (Industrial Tyre)

JI. J

Ly Ser. No

A Part No & Standard Cord

SRR R I

Name &specifications

s Quantity

#11 Remarks

254G2.32.01

BN (12X 7.

oI R pf e (23%8.5-

OJa. A Front wheel rim

Industrial Tyre of front Wheel

%2
%2




HI AR Zh4e A a Front Drive Wheel

~111-



BTERE A Froat Drive Wheel

Ser. No.| 40 Part No. & Standard Cord TR T Name & Specifications | ## Quantity &l Remarks

t 284.32.011 B EON (164 50E)  Rim , Front drive wheel 1 %2 BE6.0-164E 15 (For Tire 6.0-16)
2 GR2979-91 WahfetlE 6.0-16 Tube 6.0-16 1 %2

3 GB2979-91 BRANEEHN T 6.0-16 Tire 6.0-16 C1x2

-112-



LR B Drive Wheel

}

o
.

~113-



BN AL Drive Wheel

Ry Ser. Noo| U4 Parl No. & Standavd Cord R B Name & Specifications ﬁ" T Quantity #47 Remarks
i GRE170-86 B4 M6 Hex. nut M16 fx2 )71ty (Optional while placing order)
2 {(3B93-87 Hepdl Lo Spring lock washer 16 6x2 HIF W) (Optional while p]aL,mL arder)
3 GBYG-85 A T Large plain washer | 6x2 %N (Optional while placing order)
4 300.34.101.2 S »1_' Rear wheel balltast 47 My (Optional while placihg order)
5 (3B2979-91 YKEWEES IR 9.5-24 Tire 9.5-24 1%2
6 (12979-91 YKEhFE WG 9.5-24 Tube 9.5-24 I %2
7 280.34.0H1 WEEEE A W8x24  Wheel rimW8x24 1%2 SIS R (Optional while placing order)
8 300.34.103-] B A1) I Wheel disc Ix2
0 200.34.115 o TR et Rim bolt 67
g GBY7.1-85 HLE 14 Plain washer 14 Gx2
L) G1R93-87 HE 14 Spring lock washer 14 6%2
2 GB6176-86 WELE MI4x].5 Firne thread hex, nut M14x1.35 62
13 3003410241 i AT U e Bolt for ballast Hx2 i1k (Optionat while placing order)
P4 GRO71-83 H%I_&| 16 Plain washer 16 6%2 HI/VilE (Optional while placing order)

-114-

D,



J

i

]

]

‘_/

N
&

‘.af

/

AN

v, CLAIR) Rear Wheel (Industrial tyre)

—115-




JEHE AN CUMbG ) Rear Wheel (Industrial Tyre)

I Ser No o MUY Part No & Standard Cord | 34 #5AF % Namec & specifications Bt Quantity | #1717 Remarks

1 GI3OTT0-86 W Lo fiex.nut M16 652

2 (i1393-87 e 16 Spring lock washer 16 5x2
3 (i1396-85 16 L.arge plain washer 16 32
4 254€i2 34,102 B R AL " Balt for baltast 3x2

5 234€32.34. 101 Kt Te Real wheel ballast 2x2
6 254(:2.34.011 FEA L 1 17.5x00.5) Wheel rim (x2
T T AE(14x 1 7.5NNS)  Industrial tyre for rear wheet | %2
8 (G397, 1-85 R 16 plain washer 16 3x2

-116-



